- Rasentraktor T12/100SD

L
7 Index

Art. Nr. 106.730

P138329293

0193




A e
<1 Index

Rasentraktor T12/100 » 106.730
Steuerungselemente : S

REF. .

CHASSIS & HOOD PG. © Ret. ,
O
" STEERING WHEEL CHASSIS & HOOD PG
& HARDWARE

REF.TO .
CHASSIS & HOOD PG
MAIN FRAME

13‘~~\@ /21
2 e
o

REFER TO

CHASSIS & HOOD PG,
FRONT AXLE
SUPPORT

36 REFERTO
38 35 37 TIRE TREAD
e 511 647-3(11)

abcvdef

1/93 o
315136F




g —
< 1 Index

N
Rasentraktor T12/100 o ~ 106.730
Steuerungselemente : '
KEY# PART# DESCRIPTION T QTy.
1 a ASSY.AXLE FRONT 1
2 P138300272-860 AXLE. FRONT - o1
3 P13853373-860  AXLE COVER 2
4 P13852407 SPINDLE BEARING , 4
5 P138302926 SPINDLE RH : (/¢ 1
6 P138315886 SPINDLE LH , ")) 1
7 P13836625 RING, RETEX .57X.05TRU5133-75" 2
8 P138304590 TIE ROD ASSY 19.81LG , 1
9 P138180128 SCREW, 3/8-16X1.75 HHC ; 2
10 P138120382 WASHER, REGSPTLK.398%.68X.10/ 2
11 P138120377 NUT, 3/8-16 REGHEX : 2
12 P13858289 SECTOR, STEERING LF 1
13 P13852405 BRNG.FL ECC.510IDX .9980DX .56 1
14 P138180177 SCREW. 1/2-13X1.50 HHC | . 1
15 P13822265 WASHER, FLAT 515X1.38X.119 2
16 P1381500 - NUT, 172-13 REGHCTRLK. 1
17 P138300146 DRAGLINK ASSEMBLY. 1
17A P13858291 STEERING LINK 1
18 P138124925 NUT, 3/8-24 REGHEXJAM 2
19 P13857158 BALL JOINT 3/8 THD SHORT STUD 1
20 P13821275 BALL JOINT 3/8 TH'D LONG STUD 1
21 P13846692 . NUT, 3/8-24 WDFLHLK. 1
22 . Pi38120396 WASHER. FLAT .531X1.068X.085 2
23 P138120382 WASHER, REGSPTLK.393X:68X.10 1
24 £138120369 NUT, 3/8-24 REGHEX : 1
25 P13858243 . (SHAFT, STEERING LF . 1
26  P13858244 PINION, STEERING LF 1
27 P13858274 . — / PIN.DOWEL .2500 OD~1.75 ‘ 1
28 P138301410 <BRNG. FL '.752IDX1.0610DX .24 1
29 P138301388 . WASHER, FORMED1.135X1.53X.12 1
30 P13821682 WASHER, FLAT .765X1.25X.042 1
31 P13836625 RING, RETEX .57X.05TRU5133-75 1
32 A ~ TIRE & RIM, PU 15X6.0X6 2
33 P13824167 VALVE STEM 1
34 P1383%825 ~  WHEEL W/BRG. 1
35 £13839979 BEARING,FL1.380D~.753ID 1
36 P138301140 REFER TO TIRE TREAD PAGE 1
37 . P138842 WASHER. FLAT .755X1.31X.075 4
38 - P13836625 RING. RETEX .57X.05TRU5133-75 2
: 2

39 P13840394 CAP. 1.500ID X 7/8LG HUB

_* ORDER INDIVIDUAL PARTS.

511 647-3 (11)
bjcldije]t

a
1/93




